
Model Regulus-PJ2 
(Y006/Y007/Y008/Y009/Y010) 

 



 

 

 

  1.Projector Unit (Y006-Y010) ..................................   2 

  2. Interior (Y006-Y010)..............................................4 

 3.Decals and Accessories (Y006-Y010) ..................   6 

 Parts Index ..............................................................   9 

Model Regulus-PJ2 (Y006/Y007/Y008/Y009/Y010) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

CONTENTS 

April 1, 2011 



2 

 

1.Exterior (Y006-Y010) 

 



3 

 1 Y002 0136  Cover:Open And Close:Marcury Lamp:Ass'y 1 

 2 Y006 1321  Cover:Front:Y006/Y009:Sub-ass'y 1 

 2 Y007 1321  Cover:Front:Y007/Y008/Y010:Sub-ass'y 1 

 3 Y006 1349  Cover:Upper:Ass'y:Y006/Y009 1 

 3 Y007 1349  Cover:Upper:Ass'y:Y007/Y008/Y010 1 

 4 Y006 1300  Cover:Rear:Sub-ass'y:Y006/Y009 1 

 4 Y007 1300  Cover:Rear:Sub-ass'y:Y007/Y010 1 

 4 Y008 1300  Cover:Rear:Sub-ass'y (Y008) 1 

 5 Y001 1301  Fan:Marcury Lamp 1 

 6 Y001 1302  Speaker:REG-1A 1 

 7 Y001 0138  Cap:Lens:Ass'y:Y006/Y009 1 

 7 Y002 0138  Cap:Lens:Ass'y (Y007/Y008) 1 

 7 Y005 0138  Cap:Lens:Y010:Ass'y 1 

 8 Y001 0112  Stand:Ass'y 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Exterior (Y006-Y010) 

Ed O'Brien
Item 5
PCIL: July 2011



4 

 

 

2.Interior (Y006-Y010) 

 



5 

 1 Y001 1162  Fan:Power Supply Unit 1 

 2 Y001 1143  Fan:Right:Optical Unit 1 

 3 Y001 1144  Fan:Left:Optical Unit 1 

 4 Y006 5100  Power Supply Unit 1 

 5 Y006 5700  PCB:Main (Y006) 1 

 5 Y007 5700  PCB:Main (Y007) 1 

 5 Y008 5700  PCB:Main (Y008) 1 

 5 Y009 5700  PCB:Main (Y009) 1 

 5 Y010 5700  PCB:Main (Y010) 1 

 6 Y001 5300  Power Supply Unit:Ballast 1 

 7 Y007 5723  PCB:Remocon 1 

 8 Y001 0310  Optical Unit:Y006:Ass'y 1 

 8 Y004 0310  Optical Unit:Y009:Ass'y 1 

 8 Y005 0310  Optical Unit:Y010:Ass'y 1 

 8 Y007 0310  Optical Unit:Y007/Y008:Ass'y 1 

 9 Y001 1501  Thermostat:Marcury Lamp 1 

 10 Y001 5101  Harness:PSU-PCB 1 

 11 Y001 5301  Harness:Ballast-PSU 1 

 12 Y001 5302  Harness:Ballast-PCB 1 

 13 Y001 5501  Harness:PCB-Remocon 1 

 14 Y006 1141  Temperature Sensor:Duct:Optical Unit 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Interior (Y006-Y010) 

Ed O'Brien
Item 1
PCIL: July 2011



6 

 

 

3.Decals and Accessories (Y006-Y010) 

 



7 

 1 J012 1508  Plate:Logo:RIC 1 

 2 Y006 8211  Decal:Caution:Base:EXP 1 

 3 Y006 8212  Decal:Lamp:Exchangeable:EXP 1 

 4 Y006 8213  Decal:H-temp Warning:EXP 1 

 5 Y006 8215  Decal:Caution:Screw:EXP 1 

 6 Y006 8214  Decal:Caution:Lens 1 

 7 Y002 8214  Decal:Windows:Sticker 1 

 8 Y006 8217  Decal:Lens:Front:EXP 1 

 9 Y001 6161  Cable:RGB 1 

 10 Y006 6161  Power Supply Cord:NA 1 

 10 Y006 6162  Power Supply Cord:230V 1 

 11 Y001 6140  Rimote Control (Y006/Y008/Y009) 1 

 11 Y002 6140  Rimote Control:Y007/Y010 1 

 12 Y002 6141  Rimote Control:Receiver:Y007/Y010 1 

 13 Y001 8120  Soft Case:Y006/Y009 1 

 13 Y002 8120  Soft Case:Y007/Y008/Y010 1 

 14 Y001 4501  Binding Head Screw:M2.6x6:Hard 9 

 15 Y001 4502  Binding Head Tapping Screw:M2.6x6 1 

 15 Y001 4503  Binding Head Tapping Screw:M2.6x12 4 

 15 Y001 4505  Binding Head Tapping Screw:M2x6 2 

 16 Y001 4506  Binding Head Tapping Screw:M2.6x8:Black 8 

 17 Y001 4512  Binding Head Screw:M3x6:Hard 2 

 18 Y001 4510  Binding Head Tapping Screw:M2.6x20 1 

 19 Y001 4513  Binding Head Tapping Screw:M3x8 1 

 20 Y001 4504  Tapping Screw:Flat Point:M5x10 2 

 

 

 101 1607 0892  Ferrite Core - Zcat1518-0730  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Decals and Accessories (Y006-Y010) 

Ed O'Brien
Items 11 and 12
PCIL: October 2012

Ed
Sticky Note
No 9
PCIL: February 2015



 

 

Parts Index 



10 

Y006 1141  Temperature Sensor:Duct:Optical Unit   5 -  14 

Y006 1300  Cover:Rear:Sub-ass'y:Y006/Y009   3 -   4 

Y006 1321  Cover:Front:Y006/Y009:Sub-ass'y   3 -   2 

Y006 1349  Cover:Upper:Ass'y:Y006/Y009   3 -   3 

Y006 5100  Power Supply Unit   5 -   4 

Y006 5700  PCB:Main (Y006)   5 -   5 

Y006 6161  Power Supply Cord:NA   7 -  10 

Y006 6162  Power Supply Cord:230V   7 -  10 

Y006 8211  Decal:Caution:Base:EXP   7 -   2 

Y006 8212  Decal:Lamp:Exchangeable:EXP   7 -   3 

Y006 8213  Decal:H-temp Warning:EXP   7 -   4 

Y006 8214  Decal:Caution:Lens   7 -   6 

Y006 8215  Decal:Caution:Screw:EXP   7 -   5 

Y006 8217  Decal:Lens:Front:EXP   7 -   8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

J012 1508  Plate:Logo:RIC   7 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



11 

Y001 0112  Stand:Ass'y   3 -   8 

Y001 0138  Cap:Lens:Ass'y:Y006/Y009   3 -   7 

Y001 0310  Optical Unit:Y006:Ass'y   5 -   8 

Y001 1143  Fan:Right:Optical Unit   5 -   2 

Y001 1144  Fan:Left:Optical Unit   5 -   3 

Y001 1162  Fan:Power Supply Unit   5 -   1 

Y001 1301  Fan:Marcury Lamp   3 -   5 

Y001 1302  Speaker:REG-1A   3 -   6 

Y001 1501  Thermostat:Marcury Lamp   5 -   9 

Y001 4501  Binding Head Screw:M2.6x6:Hard   7 -  14 

Y001 4502  Binding Head Tapping Screw:M2.6x6   7 -  15 

Y001 4503  Binding Head Tapping Screw:M2.6x12   7 -  15 

Y001 4504  Tapping Screw:Flat Point:M5x10   7 -  20 

Y001 4505  Binding Head Tapping Screw:M2x6   7 -  15 

Y001 4506  Binding Head Tapping Screw:M2.6x8:Black   7 -  16 

Y001 4510  Binding Head Tapping Screw:M2.6x20   7 -  18 

Y001 4512  Binding Head Screw:M3x6:Hard   7 -  17 

Y001 4513  Binding Head Tapping Screw:M3x8   7 -  19 

Y001 5101  Harness:PSU-PCB   5 -  10 

Y001 5300  Power Supply Unit:Ballast   5 -   6 

Y001 5301  Harness:Ballast-PSU   5 -  11 

Y001 5302  Harness:Ballast-PCB   5 -  12 

Y001 5501  Harness:PCB-Remocon   5 -  13 

Y001 6140  Rimote Control (Y006/Y008/Y009)   7 -  11 

Y001 6161  Cable:RGB   7 -   9 

Y001 8120  Soft Case:Y006/Y009   7 -  13 

Y002 0136  Cover:Open And Close:Marcury Lamp:Ass'y   3 -   1 

Y002 0138  Cap:Lens:Ass'y (Y007/Y008)   3 -   7 

Y002 6140  Rimote Control:Y007/Y010   7 -  11 

Y002 6141  Rimote Control:Receiver:Y007/Y010   7 -  12 

Y002 8120  Soft Case:Y007/Y008/Y010   7 -  13 

Y002 8214  Decal:Windows:Sticker   7 -   7 

Y004 0310  Optical Unit:Y009:Ass'y   5 -   8 

Y005 0138  Cap:Lens:Y010:Ass'y   3 -   7 

Y005 0310  Optical Unit:Y010:Ass'y   5 -   8 

Y007 0310  Optical Unit:Y007/Y008:Ass'y   5 -   8 

Y007 1300  Cover:Rear:Sub-ass'y:Y007/Y010   3 -   4 

Y007 1321  Cover:Front:Y007/Y008/Y010:Sub-ass'y   3 -   2 

Y007 1349  Cover:Upper:Ass'y:Y007/Y008/Y010   3 -   3 

Y007 5700  PCB:Main (Y007)   5 -   5 

Y007 5723  PCB:Remocon   5 -   7 

Y008 1300  Cover:Rear:Sub-ass'y (Y008)   3 -   4 

Y008 5700  PCB:Main (Y008)   5 -   5 

Y009 5700  PCB:Main (Y009)   5 -   5 

Y010 5700  PCB:Main (Y010)   5 -   5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1607 0892  Ferrite Core - Zcat1518-0730   7 - 101 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Exterior (Y006-Y010)
	2.Interior (Y006-Y010)
	3.Decals and Accessories (Y006-Y010)
	Parts Index

